

ARPL ARIHANT RECLAMATION PVT. LTD.

Office :- PU-36, Pitampura, Delhi, India
Mob : 9811041433
E-mail : arihantreclamationprivateltd@rediffmail.com

Works : - 40.3 K.m. Link Road, G.T. Road,
Bahalgarh Sonapat Haryana, India

CERTIFICATE OF ANALYSIS

PRODUCT NAME: Styrene Butadiene Rubber 1502 (SBR)

BATCH NO.: SBR0028208

QUANTITY: 1500 kg

S.NO.	TEST	RESULT	SPECIFICATION
1.	Tensile Strength (Mpa)	25.8	25-26
2.	Elongation at Break	415%	400-430%
3.	Modulus at 300% elongation(Mpa)	17.5	16-18%
4.	Mooney Viscosity	52	50-54
5.	Ash Content	0.11%	Less than 0.3%
6.	Volatiles	0.19%	Less than 0.3%
7.	Bound Styrene	22.8%	20-25%

Note: The above results are confirmed by the above specifications.



Prepared by



Approved by